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Conditions

This repont may be reproduced and distribuled to your clients, provided that it is reproduced and
distribaed in full,

Specimens will be disposed of four weeks from the date of this report, unless othenvise instructed,
Opinions, comments and imMerpretations expressed in this report are shown in italics.

Copies of INSPEC inlerprefations referenced in this report are available upon request.

Tests marked [ are not included in gur ANAR Scope of Accreditation.

This report has been provided in accordance with our standard Terms of Business, which can be
wigweird al, and printed from:

hitp:in ind inal, pedf
If you have difficulty accessing the Terms of Business, you may conlact us for 3 copy.
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Summary of assessment”
Clausg Requirement Am":;t
315 Deployrment Indicator Passsy |
316 Activation force Pass | .|
32 Enengy absorber Ty,
321 Matenal [ Fats
322 Terminations Ltd
323 Connaclors
324 Dynamic performancs — ambient dry FPass
Cynamic performance — ambient wel - Fass
325 Dynamic performance = cold dry T4
Dynarmic perermance - ot dry ﬁ,glﬁﬂf\ §
226 Static strength Fass ™y, A
327 Static test for wrap-around lanyards (3600 Ibf - abraded)
328 Static tes! for wrap-around lanyards (S000 bl - unabraded)
329 Static test for Y-lanyards
32101 Dynamic test for Y-lanyards (Single connection)
32102 Evnarmic test for Y-lanyards (Dual connection)
32103 | Dynamiclestfor Y-anyards (Hip connection) |
51/52 | Marking Y %
£3/54 | Instructions i
Koy
- Shading shows the clauses requested. Any olher clauses were nol requested,
Pass Requirement satisfied,
Lid Tesling requested was insufficient complebely 1o verify compliance with the clause.
Reafer o the “Result delails™ sedion for more information.
Fail Requirement not salisfied. Refer lo the "Resull delails™ section for more information,
MNAs Assessment nol camied out,
MAp | Requirement not applicable.
NT Requesied bul not tested due to early lermination following failure.

*  Assessment relates only to those specimens which were tested and are the subject of this report.
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Submission dotalls 01

Product Quantity Dates recelved INSPEC specimen no.
Shock absorbing lanyard, model | 20 25 Movember 2019 2622801 = 2622620
|JE332205N ot 27 November 2019 2622621
! Shock absorbing lanyard, mogel | 02| 25 November 2019 2622801 - 2G22802
JEF22F | o1 27 November 2019 2622803
Procadures

The specimens defailed within the submissions above were used for the tesls covered by this repao.

Testing was performed in accordance wilh ANSI Z359,13-2013 unless otherwise specified below,
Reference should be made (o the standard when reading this report,

Unless stated othersse, specimens wene tested in the condition as recelved by INSPEC,
Teshng was performed at INSPEC S laboratory in Kunshan, Chana.

The manufacturer declared the following:

Shock absoabing lanyard JE311227 is a single leg variant model of bwin legged energy absorbing
lanyard JEZ32205M, Both products use the same malerials,

To avoid duplicate testing, some test results of model JE332205N are shared across to model
JEIN1227. See results details below.
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Result details

1.5

316

324

3.2.2

Deployment indicator

Subsequent 1o the testing of specimens 2G22801, 2632802 and 2G32803 against
3.2.4, it became obvipus that the energy absorbers had been aclivated,

Activation force
Specimens 2622601, 2622602 and 2622603 were assessed.

The specimens showed no sign of aclivalion when subjected 1o the 450 pounds slatic
force.

The permanent elongation of the spedmen 2622601, following the tesl, was
0.5%9 inches. This is less than the madmum 2 inches permilied,

The permanent clongation of the specimen 2GZ2002, following the tesl, was
0.33 inches. This is kess than the maximum 2 inches permilted,

The permanent elongation of the specmen 2G22G03, following the fest. was
0.58 inches. This ks less than the maximum 2 inches permitted.

Parsenal Enargy Absorbing Lanyard Componant
Zpocmen 2G22604 was assessed,

The specimen incorporated a Personal Energy Absorber Compeonent which satisfied
this standard.

Materials
Spedmen 2622604 was assessed,
Webbing was used on the construction of the energy absorbing lamyand,

The materials used in the construction of this energy absorbing lanvard, and their
characterstics, were nol assessed. Manufaclurer to certify.

Terminations

Spedmen 2G22604 was assessed.

The energy absorbing lanyard was construcled of webbing.

The end terminations salisfied 3.2.2.2, as appropriale (see bebow).

Page 5 of 16

Pass

Fass

Fass

Lict

MAs

Lid
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3.2.2.2 Webbing terminations

€)

Specimen 2522604 was assessed.

Lock stitches sewn on all stitched eye lermination siraps were nol assessed,
Manufaclurer 1o certify.

Th rmatenal and charactenstes of thiead used was nol assessed. Manufactuner o
certify,

Threads used for sewing the webbing were Black colowr. This conlrasied with the
yellorr colour of the vwebbing.

Webbings were prolected from concentrated wear al all interfaces with load-bearing
connector elements.

The ends of the webbing were hol-cut 50 a5 to prevent unravelling,

Page 6ol 16

Pass

Pass

Pass
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3.24 Dynamic performanco test - Amblent dry condition [average arrest forca)

J.2.4

d4

Specimeans 2622801, 2622802 and 20522803 were assessed,

During the dynamic performance fesis, the average arresl force of the specimens
were recorded as follows:

Specimen 2G22801 was TET pounds,
Specimen 2G22802 was T3 pounds,
Specimen 2G22803 was 805 pounds.

These valuas ard lass than the maximum 900 pounds permitied.
See Aninex 1 for the plod of foncs wersus time.

Dynamic performance test - Ambient dry condition (maximum arrest force)
Specimens 2622801, 2622302 and 2G22803 were assessed,

During the dynamic performance tests, the maximum amest force of the specimens
were recorded as follows:

Specmen 2622801 was 1028 pounds,
Specimen 2G22802 was 1004 pounds,
Specimen 2G22803 was 971 pounds,

These values are less than the maximum 1,800 pounds permitted.
See Annex 1 for the plol of force versus time.

Dynamic performance test - Ambient dry condition (deployment distance)
Specimens 2622801, 2622802 and 2G22803 were assessed,

Dwring the dynamic performance lests, the deploymen! distance of the specimens
were recorded as follows:

Specimen 2622801 was 39.6 inches.
Specimen 2522802 was 40.0 inches.
Specimen 2622803 was 39.8 inches,

These values are less than the maximum 48 inches permitbed,

Page 7 of 16

Fass
Pass
Fass

Pags

Pass

Pass
Pass
Pass
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325

3.2.5

325

Dynamic parformance test - Amblant wet condition (average arrast forcea)
Specimens 2622607, 2622608 and 2622609 were assessed,

Dwring the dynamic performance tests. the average arest force of the spedimens
were recorded as follows:

Specimen 2622607 was 977 pounds. Pass
Specimen 2622608 was 983 pounds. Pass
Specimen 2622609 was 985 pounds. Pass

These valpes ane less than the maximum 1,125 pounds permmitted.
See Annex 1 for the plot of force wersus time,

Dynamic performance test - Amblent wet condition (masimum arrest forca)
Specimens 2GX2607, 2622608 and 2622609 were assessed,

Dwring the dynamic performance tests, the maximum arrest force of the specimens
were recorded as follows:

Specimen 2622807 was 1467 pounds. Pass
Specimen 2622608 was 1443 pounds, Pass
Specimen 2622609 was 1461 pounds. Fass

These values are less than the maximum 1,800 pounds permitted.
See Annex 1 for the plot of force versus time,

Dynamic performance test - Ambient wet condition {deployment distanca)
Specimens 2522607, 2522608 and 2G22609 were assessed,

Cwring the dynamic perfformance tesls, the deployment dislance of the spedimens
were recorded as follows:

Specimen 2622607 was 31.7 inches, Pass
Spoecimen 2G22608 was 32.0 inches, Pass
Specimen 2622600 was 31.5 inches, Pass

These values ang less than the maximum 48 inches pamitted.
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3.25

J.2.5

325

Dynamic performance test = Cold dry condition [average arrest force)
Specimens 2622610, 2622611 and 2622612 were assessed.

During the dynaméc performance lests, the average arrest force of (he specimens
wire recorded as follows:

Specimen 2G22610 was 843 pounds. Pass
Specimen 2522611 was 853 pounds. Pass
Specimen 2G22612 was 531 pounds. Fass

These values are less than the maximem 1,125 pounds pemitted.
See Annax 1 for the plot of fonce varsus tine,

Dynamic performance test - Cold dry condition (maximum arrest force)
Specamens 2623610, 2622611 and 2G22612 ware assessed.

During the dynamic performance tests, the maximem arrest force of the specimens
were recorded as follows:

Specimen 2622610 was 1034 pounds. Pass
Specamen 2622611 was 1065 pounds. Pass
Specmen 2622612 was 995 pounds. Pass

These values are hess than the maximum 1,800 pounds permitted,
See Annex 1 for lhe plot of force versus time,

Dynamic porformance test - Cold dry condition (deployment distance)
Specimens 2622610, 2622611 and 2G22612 ware assassed.

During the dynamic performance tesls, the deployment dislance of the specimens
were recorded as lollows:

Specimen 2G22610 was 37.0inches. Fass
Specimen 2622611 was 36.5 inches. Fass
Specimen 2522612 was 36.8 inches. Pass

These values ane less han e maximum 48 inches permmlied,
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325

325

325

3.2.6

Dynamic performanca test - Hot dry condition (average arrast forca)
Specimens 2522613, 2522614 and 2GZ2615 ware assessed,

During the dynamic performance tests, the average amest force of the specimens
were recorded as follows:

Specimen 2622613 was 807 pounds,
Specimen 2622614 was 817 pounds,
Specimen 2G22615 was 854 pounds.

These values are less than the maximum 1,125 pounds pemmitted.
See Annex 1 for the plol of foroe versus time,

Dynamic performancs test - Hot dry condition (maximum arrest foroo)
Specmens 2622613, 2622614 and 2622615 were assessed.

During thie dynamic performance tests. the maamiem arrest force of 1he specimens
were recoded as follows:

Specimen 2622613 was 588 pounds.
Specimen 2G22614 was 1087 pounds.
Specimen 2622615 was 1204 pownds.

These values are less than the maximam 1,800 pounds permitied.
See Annex 1 for the plot of force versus time,

Dynamle performance test - Hot dry condition (daployment distance)
Specimens 2G22613, 2622614 and 2G22615 wore asses5ed,

During the dynamic performance lesls, the deployment distance of the specimens
were recorded as follows:

Specmen 2622613 was 39.8 inches.

Specmen 2522614 was 40.3 inches,

Specimen 2622615 was 39,2 inches,

These values are less than the madmum 48 inches pemitted.
Static strongth

Specimens 2E22604, 26226005 and 2G22606 were assessed,

The specimens withstood the tensile tests of 5000 pounds applied for 1 minute
withoul breaking.

Page 10 of 16

Pass

Pass
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§1  General Marking Requirements

§1.41  Markings shall be in English,
§1.2  The legibifty and attachment of required markings shall endure for the life of the
component, subsystem or system being marked was nol assessed.

Marking labels provided electronically were used for assessment

When pressure sensiive labeis are used, they shall comphy with the applicable

WH of reference 8.5.1, This requirement was nol assessed. Manufacturer bo
51.3  Equipment shall ba marked with the following:

» part number and medel designation; [JE311227]

< wear of manufaciure; [2019]

- manufacturer’s name or loge; [JECH]

- capacity rating; [130-310 fos]

+ senal number; [00001]

- standard number; [ANSUASSE Z359.13-2013]

- waming o follow the manufacturers insbuclisns included with the equipmean at
tirne of shipment from the manufachuner.

5.2  Specific Marking Raquirements

5.21  Energy absorbing lanyards shall be marked to ibentify:
- the fiber used in the material of construction; [Polyester]
* the length; [6.1t ]
- i nddd o avold contact with shamp sdges and abFashae Surfaces;
- the need to make only compatible connections;
- thee maximum elongation: [48 inch]
- restriction, if any, on the types of components, subsystems, or systems with which
the: energy absorber is designed to be used:

« the average amest force, macdrmum free fall distance and capacity of the energy
absorber on @ separale label identical in size, color and conlent as igure 16a and
160 of the slandard; [size and color were nol assessed)]

- B ft FF parsonal enargy absorbers £hall be in black print on a contrasting white
background:
<12 f FF personal energy absorbers shall be inowhile pant on a conltrasting black
background;;
2.2 I addition 1o 5.2.1, Y-lanyards thal fail the Dynamic Hip Test detatled in 3.2.10,

must incisde a waming label on both connecting ends of the lanyand specificalty
directing users how to safely store the unused leg of the lamyard,

Pass

MNAas

Fass

Fass

Fass
Pass
Pass

Pass
Fass
Fass
Fass
Fass

NAp

Lk

NAD
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53  General Instruction Requirements

The insinections (o users have DEcn assessed as delail belew. wilh reference only to the
relevant requiremenis of the Standard,

INSPEC Technical Services has nol assessed these instructions with respec to daims made
by the manufaciurer culside of these requirements, and therefore accepts no responsibility for
the legitimacy of any such claims.

531 Instructions shall be provided 1o the user, printed in English, and afficed 1o the i
equipment at the time of shipmen! from the manufaciuner,

Lizer Ingtructions were provided elfeclronically and vsed for assessment
£.3.2  Instructions shall contain the folloving nformaton:

- & slatement that the manufacturer's instructions shall be provided to users; Pass
* manufacturer's name, address, and elephons numiber; Pass
- manufacturer’s parl number and model designation for the equipment; Fass
- imended use and purpose of the equipment; Pass
- proper method of use and limitation onuse of the equipment; Pass
- illustrations showing locations of markings on the equiprment; Pass
» reproduction of printed information on all markings; Fass
- inspection procadures requined 10 assure the equipment is in sendceable condition Fass
and opearating comecthy;
- anchirage requirements; Pass
- an illgstration of how to calculale free fall dislances; Pass
- eriteria for discarding equipment which falls inspection; Pass
- procedures Tor cleaning, mamtenancs, and slorage; Fass
- reference lo the ANSUASSE Z359.13, Personal Energy Absorbers and Energy Pass
wﬂg Lanyards, slandard and applicable requlations goveming oocupational
g4 5
5.3.3  Instructions shall require that only the equipment manufachaner, of persons or Pass
entities authorized inwriting by the manufaciurer, shall make repairs 10 equipment.
£34  Instructions shall requane the user o remove equipment from fickd sernce if it has Fass

been subjected 1o the forces of amresting a fall,
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54  Specific Instruction Requirements

4.1  Inaddition to general instruclion the requirements, witben instructions for personal
energy absorbers shall include:

* the material used in the personal energy absorber construclion; Fass

- the need to make only compatible connections and limitations of compatibility; Pass

- proper method of coupling the personal energy absorber 10 adjacent components of ~ Pass
the system;

* the maamem arrest force of the personal energy absorber when dynamically tesled  Pass
in accordance with the requirements of this standard;

- the maximuem elongation of the personal energy absorber when dynamically tested Pass
in accordance with the requirements of this standard,

- @ reference char thal indicates the deployment distance of the personal energy MAs
absorber acconding 1o the user weight and free fall dislance;

- a stalement that indicales information necessary in designing fall protection Pass
systerms shall be made available from the manufaciurer.

‘Manufaciurers may provide designers of fall protection sysiems a represeniative Mas

graphis) of the lime hisiory plot of the loading from a drop lest,
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Clausa Tast Uncartalnty
311 Classifications [ e
312 Material 4
313 Terminations -
-3.1.1- & Conneclors A S | - ]
315 Deployment indicator -
316 Acivation force g
Permanent elongation 0.33%
317 Static strength | 2
Fioargat 1.7%
398 Dynamic perfoimancs — ambsen gy — _iL rroves
Fores { 1.7%
318 Cynamic performance — vanous conditions rre— =y
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E n in i
Clause Test Uncertainty
3.2 Parsonal Enengy Absorber Component, if fitted See tepon
321 Materials -
322 Terminations
323 Conneciors See repon
Force £ 3.0%
e Eynamic performance = amibient dry Dagloyagiot diztance I
325 mm performance — various _I:E"_-E'?_ *3_:'_1?
oS Deployment distance & 1mm
428 Static strength = single lanyard See Mobte 1
Static strength - slippage *21%
237 Emmg Static strength - Wrap-around enengy absorbing See Note 1
328 Static strength - Wrap-around enargy absorbing lanyards only See Mate 1
228 | Stdcsnngh- Hanenkonly =~ aF See Note 1
53104 | Dynamictest, Ylanyards only - Single | Force £ 3.0%
COnMeCHon Depleyment distance & 1mm
32102 Dynamic test, Y-lanyards only - Dual connection Force * 3.00%
32103 | Dynamic test, Y-lanyards only - Hip connection See Mote 1
51/52 |Marking . S/ -
53/54 | Information .

Mote 1. The acceptance criterion for this test is a siraightforward “Pass/Fail”, rather than a numerical
value. Consequently, as thene is no value to be reported, uncerainty has not been reported
gither,

Mote 2. The uncerlainty value is based on a standard uncerdainty madliplied by a coverage faclork = 2,
which provides for a confdence level of approximately 95%. Values expressed as a
percentage (%) are relative.

Mote 3. it should be noled that the above values have nol been taken ino account when making
assessmenls against the passifail criteria.
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ANNEX

This Annex compeises two seclions,

1. Piols of amest force versus time,

2. Photograph of the product lested.

(12 pages)

{1 page)

Page 16 of 16
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ANNEX

This Arne COMprises teo Seclions.
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ANNEX
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ANNEX
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ANNEX

This Arne COMprises teo Seclions.
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ANNEX
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ANNEX
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ANNEX

This Annéx COMPrises. bvo Sections.

PR Tashnical Seryics
Tgthricean LARS
Sraeiaes AMNE FME 132003 Erergy sbasetarng ary e
Smmple J Fils R par
D g Dt g, NI g
CrarianonAmairent Port  Contng oypleas
Tirre sy Dt 24 Tiegr R N 1

1850

3 5 § 8

Tima ! &

sl s ol ecPmpend Sl ARLATE iiatn ol @ el it ot i R il

Page 16 of 18

Blauistaom foson (I 14430
Avirage > SOOI (R L3



INSPEC Test Report No: 2.20002.07 Page 16 of 18

ANNEX
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ANNEX

This Arne COMprises teo Seclions.
PG Tadtricaal Sy
Tgthricean LARS
Sraeiaes AMNE FME 132003 Erergy sbasetarng ary e
Saaryple | F il rame o ial
D g Dt g, NI g
CrristorAlairmart Pert  Carthg Cyplsrt
Tirre sy Dt 24 Tiegr [ Eprde O RFL
100 B mieverm feses (B0 0708
porr] f"ll A > SO0 (I B S
Bod il
"
Ted '
Eed
E o]
§ 4
[ ] .
B A
o]
p[=]
]
]
A3

Tima ! &

sl s ol ecPmpend Sl ARLATE iiatn ol @ el it ot i R il



INSPEC Test Report No: 2.20002.07 Page 16 of 18

ANNEX

Tﬁaﬁummmmm seclions.
PG Tadtricaal Sy
Tgthricean LARS
Sraeiaes AMNE FME 132003 Erergy sbasetarng ary e
Bampie | F s e e i
D g Dt g, NI g
CrristorAlairmart Pert  Carthg Cyplsrt
Tirre sy Dt 24 Tiegr IFAS i 1R
N B mierern Heses () 15937
Avarage > BN {RfTTA
103
N N
AL
E [0 I
g A Ty
P T
200 i

L=
e

g

Tima ! &

sl s ol ecPmpend Sl ARLATE iiatn ol @ el it ot i R il



INSPEC Test Report No: 2.20002.07

ANNEX

This Annex Comprises bvo Seclions.
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Jinhua Jech Tools Co., Ltd -
Shock absorbing lanyard, model JE311227

INSPEC Testing Services' specimen 2G22801 29 November 2019



